

# 經濟部標準檢驗局

地址：台北市濟南路1段4號 電話：(02)23431700(代表號) 電話傳真：(02)23921441

## 試驗報告

申請號碼：9A301000445

受理日期：91年04月03日

簽發日期：91年04月25日

申請者：穎昶塑膠有限公司

地址：台南市新樂路42-3號

測試類別：委託試驗

品名：塑膠製冷水壺(PS)

規格：(空白)

型號：(空白)

上項產品經本局 第六組 試驗，結果如附頁。

本報告之試驗結果僅對受測樣品負責。

本報告含附頁共 2 頁，不得自行更改或摘錄使用。

第六組組長  
黃來和  
(1)

局長授權簽發

# 經濟部標準檢驗局試驗紀錄表

申請號碼： 9A301000445

頁次： 共 1 頁， 第 1 頁

申請者： 穎昶塑膠有限公司

品名： 塑膠製冷水壺(PS)

規格： (空白)

型號： (空白)

受理日期： 91年04月03日

完成日期： 91年04月22日

試 驗 項 目	試 驗 結 果
<p>溶出試驗：</p> <p>過錳酸鉀消耗量(蒸餾水, 95°C, 30分鐘)</p> <p>蒸發殘渣：</p> <p>    蒸餾水, 95°C, 30分鐘</p> <p>    4%醋酸, 95°C, 30分鐘</p> <p>重金屬含量(以鉛計)</p> <p>    (4%醋酸, 95°C, 30分鐘)</p>	<p>0.2ppm</p> <p>0.5ppm</p> <p>1.5ppm</p> <p>1ppm以下</p>
<p>試驗說明：</p> <ol style="list-style-type: none"><li>1. 依 CNS 12221 試驗。</li><li>2. 本案所有試驗項目，係委託財團法人塑膠工業技術發展中心試驗。</li><li>3. 取樣者：穎昶塑膠有限公司。</li></ol>	

BUREAU OF STANDARDS, METROLOGY & INSPECTION  
MINISTRY OF ECONOMIC AFFAIRS  
REPUBLIC OF CHINA

4, SEC. 1 CHINAN ROAD,  
TAIPEI, TAIWAN, R. O. C.  
TEL:(02)23431700 FAX:(02)23921441

TEST REPORT

Application No: 9A301000445  
Application Date: 3 APR 2002  
Issue Date : 25 APR 2002

Applicant: YUNG CHANG PLASTICS CO., LTD  
Address : (Null)

Type of Test : Commissioned Inspection
Product : PS PLASTIC PITCHER
Specification: (Null)
Model : (Null)

The test of the product above is conducted at The Sixth Department of BSMI.  
Please find the results as enclosed.

This test report relates only to the sample tested.

This test report contains 2 pages. The date of this test report are strictly prohibited from being altered or partially abridged by the holder of this report.



S. M. SHU Inspector, Sixth Department (1)  
Bureau of Standards, Metrology and Inspection,  
Ministry of Economic Affairs

Director, The Sixth Department,  
Authorized by the Director General of  
Bureau of Standards, Metrology and Inspection

**BUREAU OF STANDARDS, METROLOGY & INSPECTION**  
**MINISTRY OF ECONOMIC AFFAIRS**  
**REPUBLIC OF CHINA**

Application No : 9A301000445

Page : 1 of 1 Page(s)

Applicant : YUNG CHANG PLASTICS CO., LTD

Product : PS PLASTIC PITCHER

Specifications : (Null)

Model : (Null)

Application Date : 3 APR 2002

Completion Date : 22 APR 2002

Test Items	Results
<p>Leaching test :</p> <p>Consumption of potassium permanganate (Distilled water, 95°C, 30min)</p> <p>Evaporation residue :</p> <p>Distilled water, 95°C, 30min</p> <p>4% Acetic acid, 95°C, 30min</p> <p>Heavy metals(as Pb) (4% Acetic acid, 95°C, 30min)</p>	<p>0.2ppm</p>   <p>0.5ppm</p> <p>1.5ppm</p> <p>Less than 1ppm</p>
<p>Test Description :</p> <ol style="list-style-type: none"><li>1.The tests were carried out in accordance with CNS 12221.</li><li>2.All the test items were carried out by PLASTICS INDUSTRY DEVELOPMENT CENTER as the commissioned testing institution on behalf of BSMI.</li><li>3.Samples drawn by YUNG CHANG PLASTICS CO., LTD.</li></ol>	